INSTRUCTION MANUAL

1/10 Scale 4WD RC Nitro & Electric Powered Car

Ruttlosnake

Rh1041 Rattlesnake N1(1speed)
RH1042 Rattlesnake N2(2speed)
RH1039 Rattlesnake EBD(Brushed)
RH1040 Rattlesnake EBL(Brushless)

Rh1037 Coyote N1(1speed)
RH1038 Coyote N2(2speed)
RH1035 Coyote EBD(Brushed)
RH1036 Coyote EBL(Brushless)



Index

Rattlesnake/Coyote Nitro Speicification--------- P2
Assembly Diagrams----------=--ommmmmmmmmmm e P3-P6
Shocks & Chassis Assembly---------=----mmmmmmmemeo- P3
Front & Rear Assembly----------mmmmmmmmmm e P4
Engine & Central Trasmssion Assembly-------------- P5
Other nitro assemblies---------=---mmommmmmmmm oo P6
Assembly Steps----------=-mmmmmm o P7
Rattlesnake/Coyote Electric Specification--------------- P8
Assembly Diagrams-----------ommmmmm oo P9
Assembly Steps---------=mmmmmmm e P10
Part List------===m oo P11-P19
Part List-------mmm oo P11-P18
Upgrade Part List----------=nmmmmmmmo oo P19

Page 1 of 19



Rattlesnake/Coyote NitroVersion

Rattlesnake N1 /CoyoteN1(singlespeed)

Ad justable Knuckle Arm

Re—inforced Body Posts-‘__\ Light & High Impact Rear Susp.Arms

Low CG gearbox design Water Proof RX box

Big Bore Shocks for
Stable Running

4WD and Single Speed System

Re—inforced Body Posts

Rear Sway Bar

Low CB gearbox design

Grub Screws for Adjusting

Ground Clearance

Spec.:

Length: 530mm
Width: 290mm
Wheelbase: 325mm

Big Bore Shocks for

Stable Running
B5cc Fuel Tank

single speed
Front Sway Bar

Gearratio: 9.1:1
Tire: 95*40mm

Quick Resposen Steering 7

Design with CVDs Light & High Impact Front Susp. Arms

Rattlesnake N2 /Coyote N2(2 s peed)

Ad justable Knuckle Arm

Re—inforced Body Posts /»Lid’rt & High Impact Rear Susp. Arms

Low CG gearbox design Water Proof RX box

Big Bore Shocks for AND and Two Speed System

Stable Running

Re—inforced Body Posts
Rear Sway Bar

Low CB gearbox design
Grub Screws for Adjusting
Ground Clearance

Big Bore Shocks for

Spec.:
Length: 530mm / ESzajiue s Stable Running
Width: 290mm

Front Sway Bar

Wheelbase: 325mm
Gearratio: 9.1:1(L); .

611(H) . Design with CvDs
Tire: 95*40mm

Quick Resposen Steering

Light & High Impact Front Susp. Arms

Page 2 of 19



Front Shocks

Rear Shocks

//,10222 /////10222
1oum<:::ilﬂ‘ 10109 ‘IL
R 10226 ) R o
f —_— 10111
10111 .
s — RH5102 (M3)
. g oo =
0w — e 5 _>»wwﬁ
10001 t:;;;;;1m05
\ | 10108 = 10237(52. 5)
"iii 1 \\\unm
—_— 10105” ,muﬁ \\\\
' 10104
| = 10107 ais —1
[ ] i i 1om4<::::i-= ===
- 10224 -\\ - \ [}
e — 10110 o 10110 g
I 10110 ™
= 10110—— . ==
S—
\5' 0111 — o — i
10214 //ﬁ 10220 10214/? 10220 ]
4
(Dia. 3-1) (Dia. 3-2) 10002
Chassis Assembly
10309
10247 (M3+8)
10143
10247 M8 F 10247 (H3v8) 3
10247 (M3+8) ¢ R
10248 (M3%12) —____ P P ‘,,f/’ o <~
10153 o .

, /
10249 (M3+14) ’ v/

10135 =

A

10221 !

1(]l21ﬁ"""E

10153 (84542, 5) e

10137<"_ ﬁ

10248 (H3#12) / % — S .
10220 A éy

10144 ,_r——\ - \

/ 10240 (M3+8) \r

|

10215 ‘ -
10154 —— 1 &
BOM 7
TYPE 1CON SPEC oty 1 0247 ms*s)
utton Heed Hex Scren  (fummm Waxa 4 /&g
Flat Head Hex h Mak12 4 10154

M3x14 2

E clip S 1

Ball Bearing abka542 5 3

‘/ 10135
101 53 (8%5%2. 5)
‘,x 10136 &

& [ 10247 0H348) )

7 10240 W3%8)

oy

" e
10247 (H3%8) M\J
D
'1‘:\\‘\\\ ™\ N
h\/ \\10247&!3*8) \\10159
\ 10156

N

10247 (M3%8) (Dia. 3-3)

Page 3 of 19



Front Assembly

85119 (M3*186)
BOM
TVPE 1CON SPEC ary 1 0362
Tapine o coree | O . : 10245 (M3%20)
Button Head Hex M3 3 f
v = e / 85184 (M3*12)
Cap Head Hex Screw — E::; 5 «
Flat Head Hex h é?‘iaj IZU Q‘)
o — 10101
Set Scraw f § Wawd 1
— 1o 2 10251 (M3%36)
i T . 10245 (M3%18) 10048 (H3%12)/
Washer atwad. 1902 2 10001 c : 10120 / &
Mylon Lock Nut M3 2 \\ 851 25 ("3*1 0) Gearbox
o a8 as»:::m 55 _j RHS118 (M4*1 0) 4 Asse'nbly
wRing © [ _wauti 10116 F : < 85125 (M3%10)
v | () 85144(3+4)
85184 3%12) ”’ ' p Y
RH5562 (H3+8) \” oY ol (M3*12)/>’
10114 - : dokze) %
10233 (10*5*4) 10”5)\ 10216
10231 S
10234 (1 0*5*4J\~ . 10249 (M3+14) | /
10536 :
10240
10145 /5/10249 M3*14) —
. 10114 10220 10232 (15%10%4)
(Dia. 4-1) 3 10152 (15%10%4) ﬂ
TR i a
Gearbox Assembly 1om3 !’.%““*m27m&”m e 1ow2
RH5526 10128 <0237 (E2.5) NS ‘_ f
10233 (10%544) 10129 o § ‘.,% . 10233 2%10)
10234 (10+544 h -
( ) 10124 10125\ \\_ - o T § W
" Q | ¥ o pifr Box
RSHTOMMD) | @ Diff Box 10225 an 10;31
/ ; 10132 ()
o 10127
L= W b S R Q " tozecssion 10003
\J‘ (1 - \o134 10152 (15%10%4)
o 10249 85034
(Dia. 4-2) (Dia. 49
1%240 (M3%8) il 3
R — /| RH510203) Bt o
1053& / ‘ ?/ /101 62 Cap Head We Sorew
R p— o 10249 (M3%14)
* S Flat Aead He
10248 (M3*12) \\%/
Rear Assmebly 0249019 o B el
Assambly Ring Self Tawoing T Py 2
1oms —-
101 42 101 02 Yarla afea (o) 2 b 4
10249 (M3+14) — [ = :
021 7 Eaiie & 4
o5 (Tead $aa1 58 4
VRios e W‘;ﬁ.‘::\ 5 2
10220 — N ¢ \ 10363 — Q == -
10118 > \
““‘\» o N\ 0241 (M3%10)
10117 &

10241 (M3%10)

/

10245 (M3%18)
10363

(Dia. 4-4)

85144(3*4) 10119
10145

10233 (1045+4) 10002

10234 (10+5%4)
85184 (M3+12)
\\

Page 4 of 19 10251 (M3%36)



Tapping i Soren | P 2 ‘
oo s e | G - . Engine Assembly
Cap Head Hex Screw — :::;: :
Flat Head Hex = M3+10 1
P0010 GO .18 Engine w/glow plug
e | 8 A 10170 POOTT SH .18 Engine w/glow plug
Washer ateaG. 1302 1 :’ /}/, -I If"
Nylon Lock Nut W3 5 10195 | —
0'Ring O a1 62 1 101 59\ \ l ﬂ {%‘
10195 X om
Ball Bearing o 1083544 2 10169 \ \ " / %"_:
85148 (2%6) 10168 . © 10151 - 10246 (M3%28)
L 10167
& 85035 — 85118 (M3+15)
ey 85087 » I
/_; 85045 o /_E,, RH5102 (M3)
RH5117 (W4%4) 10233 (1 m=5*4) /\ E n ‘
\\\ Q( /
® % 85118 (M3+15) L’F
o — / i
{single speed) " RH5102(M3) " —
= & ——RH5102 (M3
10168 ! M3) / \ 10240 (M3%8)
B 1 RH5562 (M3%8) 10131 Y
(Two speed)
85125 (H3+10) (Dia. 5-1)
Rattlesnake/Coyote 10133
Transmission _
RH5190 (E4)
RH5116 (H3+3) 5 %. —RH5117 (W4#4)
h“ I [ Q A
& ——10175 L
10174 10178
TYPE \BDDNO M SPEC oty \ \ E P 10247 {Ms*a)
Cap Hesd Hex Screw —m W3*10 2 10250 (Ms*ao) 10175 P = I‘-,I
—_— we L 0 10233 (10+5%4)
et Soren = -~ ! i ) \ \ 10228
- . ‘- a0, N RH5190 (E4)
\ & 10233 (1045%4) .
Ball Bearing o a04a544 2 T (D ia. 5_2)
10177 — n
Y é ? 10247 (M3+8) 6;
10176 10182 i 3
w117 ) 10243 (M3*10 1/2T) 1023‘\
10181
10006 —
O >
Rattlesnake/Coyote 0 /
N2 Central y RH5190 E4)
Transmission
(Dia. 5-3)
BOM /
Cap Head Hex Screw —m N30 2
Fist o | Dom oo L4 o h%:\ v
Set Screw ' o ! - '.':E » /
- P ) | 1 &, RHS117 (H4#4)
E clip a4 1 é h;‘ .
One Way Bearing g Q12406 3484 1 n .

Page 5 of 16



10240 (M3*8)

4 -
3 DS

= 10164
/

//10161 e //
| 10164 &\ \

fr"

85125 (H3+10) - %\t, /RH116 (40K)
P

- ——10225

10240 (M3+8) \
N9 ~
‘ \ A . HOO11

. — 10240 (M3+8)
Steering Servo =

Throttle Linkage

Ts
\\ HOO11

(Dia. 6-1)

/ﬁﬁ

10241 (M3*10) :
I vwm \’
85179 (3*15) )

W12 /'/ Receiver Assembly
. . (Dia. 6-2)
10160 — 10160
85026 (Dia. 6-3)
) §

4
10247 (W3%8) 1
Fuel Tank g

Wheels -
10158~ l
—
: (Dia. 6-5)
10237(E2. 5) _ ®°
10523 ~ ’
; o__i—mzz?
10256 (3%6) —%__1_,9
& ?,,_r_#mm (M3%8)
10240 (W3+8) I
e
L — om0
10158 —
(Dia. 6-4) !
10247 (M3%8) L

Page 6 of 16



61 40 [ o3ed

"1ybiay Apoq ay} 188w 0} '$31p0qg 8y} X1} 0} sleq XH8900H"
junow Apoq Jeals uo sisod Apoq onse|d 8y} ing 80N
wnje ppe /810y Apog asn usyp

)

Z100H |

veoss MO\ oo, | (G1+£) 64158

= : 8900H
92901 1810d 8810d Aﬂl@ .m_ﬂ— mev .>ﬁ°£ 0_.*”—. uo u._.._Q
pUE J2A0D J19A1999J SUl MOJDS USLIL 'SUOILOUNS SOIUOIID2|@ oyl dnies pue JoA|ese. ‘A1911eq 109uuod K| |BUl4 g

(01xEW) G2 158

\
(8+EW) OFZ0L (8+EW) L+20
\ T .w\

—_—
(EW) 601SHY LocoL
(e-G 40 z-G'elQ °s8g) 's|sseyd
{1-G 'elQ e°S) 'SIsseyd eyl o3 a3yl 03 }JBYS SAIJp |BILUDD Jeal (G-9 40 -9 ‘el °9g)
A|quesse ou|8ue oyl uelysi| ‘4 pue UOISS|WSURI) |BJIUSD 9|qUesSY ‘g ‘S|ooym oyl uelydl) g
ee——— — (9+EN) LF201
Do
- ., (JH./!.
-

/o

(01xEW) 52 158 (8xEW} OFZ0L
(01+EW) G2 158
(9-9 'elQ 99%) 'A|quesse juey
(r-¥ 'elQ eeS) 'sisseyo sy} o3 (1-¥ 'elqQ eeS) 'sisseyo sy} o3 (c-9 “1-9 2N} °yi usyy ‘sisseyo ayj o3
A|quesse Jea) syl o|quessy ‘f A|quesse juol) syl o|quessy ‘g ‘g—g "B 998) 'SISSBY) 2|qUassy ‘g s3sod juel |en) ey} uejseq *|

:sdolg A|quassy



Rattlesnake/Coyote EBD(Brushed)
Rattlesnake/CoyoteEBL(Brushless)

Big Bore Shocks for Light & High Impact Rear Susp. Arms
Stable Running |

Quick Resposen Steering
Design with CVDs

[ \ Reinforced Upper Plate
/ ~ Qualified Electronios System

Re—inforced Body Posts

Re—inforced Body Posts

Low CG gearbox design

Ad justable Knuckle Arm

Grub Screws for Adjusting

Ground Clearance
Blg Bore Shocks for
/ Stable Running

Slipper System for Spur

@ear Pratection } Low C6 gearbox design

Light & High Impact Front Susp. Arms

Spec.: Standard Equipments:

Length: 530mm Steering Servo: 3kg/cm

Width: 290mm Motor: 550(EBD); 3650-3000KV(EBL)

Wheelbase: 325mm ESC:40A(EBD); 45A(EBL)

Gear ratio: 8.3:1 Battery: Ni-MH SC1800mAH(EBD)

Tire: 95*40mm Lipo 3250mAH 7.4V <25C(EBL)
Radio: 2.4GHz

Page 8 of 19



Rattlesnake/Coyote |
Electric Version !

Central Assembly

10241 (M3%10) 10240 (M3*8) —-—f—“‘?\
t =
éfi ! o1sa—"
102400~ =g r
: - 1m41///‘l‘\

10309 -

10382 ~
\

10241(3*10)
10366
\

#l\

070~ ¥
85285

v - 10247 (M3+8) .
i - »

85125 (M3+10)

10186 l [ - lo%a
10189 L /\ - oo .MS:&%?
[ 5
s ’\1 5, \35175(3*10“ //
/\ - 4 //
10381~ " &

A 10247 (M3%8)

T 10247 (M3%8)

Rear Assembly
ESC

10012 H0072
H0050

No Outdrive Cup
comparing DTS N1

(Dia. 9-2) (Dia. 9-3)

10197
10195P
10200

10252

10199
v

Motor Assembly

10228 f
10152 (15%10%5) -RH1011
10232 (15%10%5) -RH1013 | ’ RHS117 (HA%4)
10196 \ [ ‘ /
101 92
10193 _./"
s Q
10193 Q
10192
10198 \
N
, d |
85182 (M3+10) ﬁ 10247 (M3+8) (Dia. 6-6)
* o
"RH5117 (R4+4) 10201 RH5117 (WA+4)

Page 9 of 19

10249 (M3*14
/ ( )

/1 0221
10143

10216 — /
\ g 1024 0612)

1015.3/15

10188

H0029 (Brushed)

H0028 (Brush|ess)

(E8)
/ 10236

<

2 &

=B

———=_ 10137
r\;“-ﬂom
é 10240 (M3+8)

10136
\\l
&

35 / \ -
10247 (M3%8) —

Steering Assembly

1 0240 (M3+8)

/ " 10243 (M3*12)

aﬁN
I'DU'H \-_
\ 10144
~N

(Dia. 9-4)

10215

10220

Receiver

(2. 4GHz)




61 40 0l °3ed

‘JyBrey Apoq 8y} j08W 0}
1unow Apogq Jealt uo sisod Apoq
wnie ppe /810y Apoq 8sn usypy

m“w. [ >9€501
78068~ \/

92901}

[

/

(01+€) GLIG8

"$91p0q 8y} X1j 0} Sieq
onse|d ay} 1ng :910N

(6-6

A_TIT 'l(q wmmv j4ed iesu sisseyo

01 A|qusse Jeel o|quessy ‘g

(6-9 “v-9 ‘'elq eeS)
°s|@oym Syl JUNOY ‘G

o
(8%EW) OV201 &

ﬁllN
8900H

:me3sAg sse|ysn.g

Y~

_— GBZ68 \/ | =g
0E00H : |
LG8

:welsAs peysndg
‘083 @2|quessy °g

“g—6 'BIQ 29%) 'dn}1ss 0O} wayl 305uucd pue Aualleq'isnlssad

T (8=EW) L1201
1
08801

o A
' -

* (846H) 0¥201

(9-6 'B1Q 99S) °3JBYS SAIIP |BJIUSD

(b6 '&1Q 22g) "aBejul| pue
pue A|quesse JojoW SYI JUNOW ‘9

oAJes Bu|ieels o|qussy */

(1-6 'elQ eeS)

(l-¢ 'elqQ eeg) U044 sisseyo
'}ded s|SSeyo Jojued A|quessy ‘|

01 A|quSSe juol) ©|quessy ‘g

*Sd31S ATTGN3SSY



Part List

10002 - Rear Shock Tower 2pc

10101 — Front Shock Tower 1pc

10102 —Rear Shock Tower 1pc

10001-Front Shocks 2pc

10106—Rear Shock Shaft & Piston

4 &
E E
g £
- -

10103—Front Shock Spring 2pc

e -_———
L —— L ——
- -
— =
(== L
- —
[ =l
< <
= -]
< -
= =
-— -
— —
-— -—
= -

10104-Rear Shock Spring 2pc

Wil

ANA A A

TNRATAR

I

10105-Front Shock Shaft & Piston
Set 2sets

Set 2sets

10110-Shock Lower Caps 2Zsets

10107-Front Shock Body 2pc

10108-Rear Shock body 2pc

10109-Shock Upper Cap 2sets

a 4
OO

o0 O
00 O

10111-Shock Lower holder & Adjust

Ring 2sets
k —= 3 '
k= 4 '

10112-Front Lower Susp. Arm 2pc

10113-Rear Lower Susp. Arm 2pc

10114-Steering Knuckle Arm 1set

as

10115-Uprights 2pc

10116—Front CVD 2pc

10117Rear Hub Carrier 2pc

10118——Rear Drive Shaft 2pc

h &

10119-Rear Dogbones 2pc

10123—Gearbox Housing Set Zpcs

3"

RH5526-Diff 16T Gear Washer Bpcs

10124-Diff.Drive Gear w/pin 2sets

Page

11 of 19



Part List

10125-Diff Case 2pcs

10126-Diff Drive Spur Gear 2pcs

Wy,
SR

=

L

10127-Diff Drive Gear 2pcs

® e

10128-Diff Bevel Gear S. 4pcs

.
sg?

10129-Diff Bevel Gear B. 4pcs

10130-Diff Pin 2pcs

10131-Washer épcs

10132-Diff Drive Cup 4pcs

YYyy

10133-Center Coupler 3pecs

HHH

10536-Body mount front & rear

—

T

10135-Servo Saver (GP) 1set

$ ¥

10136—Servo Saver Post 2Zpcs

10137-Steer ing Ackerman

10141—+Front Upper Susp. Arm 2sets

10142—Rear Upper Susp.Arm 2sets

10143-Steering Arm 2sets

10144-Servo Linkage 1pc

10145-Wheel Hub 4pcs

00

10146—Antenna Pipe Set 2sets

10147-Servo Saver (EP) 1set

&

10330—Chassis Front Part 1pc

10522-Tyre & insert 2sets

10523-Wheel complete 2sets

10524-Rim 2pcs

Page 12 of 19




Part List

10362-Front bumper Set lIset

/

10363—Rear bumper Set 1set

10003-Di ff Gearbox Set 1set

10607-Rear susp. arm pins
w/screws

2 )

10151-Manifold Gasket 6pc

& & &
& & &

10152-Metal Bushing 15104 6pc

10153-Metal Bushing 8%5%2.5 6pc

10154-Servo & Upper Plate Mounts
1set

e e

10156-Upper Plate 1pc

10157-Upper Steering Plate

10004-Fuel tank Set 1set

P

A—

10158-Fuel Line 2pcs

10159-Front/Rear Chassis Brace

10160-Receiver Box 1set

B5026—Switch Cover 2pcs

10161-Servo Horns

" 4

10162-Chassis Brace mount 1pc

@

10163-Stopper épcs

10164-Throttle Linkage 1set

10644-Central Dongbone F. 1pc

PO0O10-G0. 18 engine 1pc
POO11-SH. 18 Engine 1pc

10167-Air filter 1Set

*

10168-Tuned Pipe 1Set

Lo

10169-Silicone Coupler 1Set

= R

Page 13 of 19



Part List

B5195-Zip Tie bpcs

10170-Manifold 1Set

B5035-F lywheel 1pc

FEY

85087-Clutch Nut Zpcs

H H

B5045-Clutch Shoes & Springs

8"

10171-Clutch Bell (14T) 1pc

T

10172-Clutch Bell (two speed) 1pc

£

10173-Engine mount 2pcs

10005-Central Transmission
Complete 1Set(Single Speed)

10174-Central Transmission
Bulkheads 2pcs

10175-Brake Post 1Set

10176Brake Set 1set

10177-Brake Cup 2pcs

10178-Single Speed Shaft w/pin

10179-50T Gear (Single Speed)1pc

10006—Central Transmission
Complete 1Set(Two Speed)

10180-Two Speed Clutch 1Set

10181-Two Speed Shaft 1pc

10182-50T Two Speed Gear 1pc

10183-45T Two Speed Gear 1pc

10360-N1/N2 Chassis Plate 1Ipc

10361-Central Dongbone R. 1pc

85286-Velco Tape 2pcs

10366- Servo post 2pcs

hh

Page 14 of 19




Part List

10189-Post for Rear Spur Gear
Cover 2pc

|

10190-Motor Mount (EP) 1pc

10191-S1 ipper Complete (EP) 1set

10192-5S| ipper Pad (EP) 2pc

10193-S| ipper Gasket (EP) 2pc

00O

10194-85T Spur Gear (EP) 1pc

10196-S| ipper Spring Bracket
(EP) 1pc

i

10197-S1 ipper Spring(EP) 1pc

10199-S| ipper Drive Cup 1pc

10195P- Sl ipper Shaft(EP) 1pc
10200-BEARING BRACKET (EP) 1pc

10201-Pinion Gear 17T (EP) 1pc

HIL

10608-Rear bumper fix plate
w/screw

10210-Sway Bar 2Sets

A

i *

10364-Body guard frame 2pcs

10365—Body guard frame bracket 4pc

(ryv

10380-Certer Drive Shaft (EP) 1pc

10381-EBD/EBL chassis plate 1pc

10382-EBD/EBL upper plate 1pc

85034-Body Clip(Medium Size) 6pcs

85029-Body Clip(Small Size) 6pcs

-

O ‘l\
¢ . Q
N ) ‘k\_\‘

S

10214-5hock Ball End épcs

g &
g8 ¢

10215-Servo Link Ball End épcs

FLPFP
FFPPF

10216-Steering Linkage Bal |
End 6pcs

Page 15 of 19



Part List

10217-Rear Upper Linkage Bal |
End 6pcs

o o o
o o o

10218-Sway Bar Fix Plate 6pcs

B8 8
888

10219-Sway Bar Holders épcs

10220-Ball A épes

10221-Ball B épecs

10222-Ball G épecs

10223-Ball D épecs

10224-Shock O-ring(Lower) 6pcs

10225-Diff O-ring Seal épcs

000
000

10226-Shock Seal Cover 4pcs

© O
©O

10227-Tuned Pipe Seal & Fuel
Tank Seal l1set

10228-Pin 4 2%10 6Bpecs

10228-Pin 4 2%11 6pcs

10230-Hinge Pins{(long & short)
2sets

10231—-0ne Way Bearing 3pcs

10232-Bal | Bearing 15%10%4 épcs

10236-E clip—8mm 4pc

10233-Bal | Bearing 10%5%4 épcs

olele,
olele,

10234-Metal Bushing 10%5%4 épcs

10235-Bal | Bearing 8*5%2, 5 fpcs

GO
O

RH5190-E clip—4mm 6pc

OO
Inln

10237-E clip—-2.5mm 6pc

DO
OO

RH5102-Nylon Lock Nut M3 6pc

RH5103-Nylon Lock Nut—#4 6pc

Page 16 of 19



Part List

85148—Round Head Self Tapping
Hex Screw 2%6 4pcs

1Tt

10238—Round Head Self Tapping
Hex Screw 2¥10 6pc

HHTTTT

85179-Round Head Self Tapping
Hex Screw 3%15 8pc

T

10239-Round Head Self Tapping
Hex Screw M3%6 6pc

TTTTTY

10240-Button Head Hex Screw
M3*8 6pc

TTTTTY

10241-Button Head Hex Screw
M3%10 6pc

TTTTTT

85184-Button Head Hex Screw
M3%12 6pc

TTITIT

10242—Button Head Hex Screw
M3*14 6pc

T

B5144—Ring Self Tapping Screw 3%4 4pc
[10256—Ring Self Tapping Screw 3*6 6pc

TEEY

RH5116-5et Screw M3%3 6pc

RH5117-Set Screw Md+4 6pc

RH5118-Button Head Hex Screw
M4x10 6pc

RH5562—-Cap Head Hex Screw M3+8 6pc|

T

10243-Cap Head Hex Screw
M3%10 6pc

T

85182-Cap Head Hex Screw M3*10 6pc

T

10244—Cap Head Hex Screw
M3*14 6pc

T

85119-Cap Head Hex Screw M3*16 6pc|

L

10245—Cap Head Hex Screw
M3%18 6pc

85185—Cap Head Hex Screw M3*25 6pc

10246—Cap Head Hex Screw M3%28 6p

10247-Flat Head Hex M3*8 6pc

TITTTY

85125-Flat Head Hex Screw M3%10 8p

ITIT
TTIT

85175-Flat Head Hex Screw 3%10 8p

ITIT
TTIT

10248-Flat Head Hex Screw M3*12 6p

TTITIT

Page 17 of 19



Part List

10249—-Flat Head Hex Screw M3*14 6p

85127-Flat Head Hex Screw M3%18 3p

Il

10250—-F lat Head Hex Screw M3*20 6p | 10251-Flat Head Hex Screw M3*36 6Gp

LU

85173-Flat Head Hex Screw M4+10 Gp|

IfT
R B

H0068-2.4G FS GT2 TX+RX
HO068RX-FS Gt2 RX 1pc

B

RH5189 — Receiver Switch 1pc

S

H0072-KS 45A brushless ESC
HO0082-KS 60A brushless ESC

H0050-40A brushed ESC

H0028-3650 3000kv Brushless Motor 1pc
H0085-3650 3800kv Brushless Motor 1pcs

H0029 — 550 Brushed Motor 1pc

HO030 - Ni—WH 7.2V 1800mAh 1pc
HOO031 - Ni—¥H 7.2V 3000mAh 1pc

HO012 - Battery Case 1pc

‘@

H0049-3kg/cm Servo 1pc

7

85274-Li-Po 2700mAh 7.4V 1pc

10253 — 1/10 Charger CE 1pc
10254 — 1/10 Charger UL 1pc
10255 — 1/10 Charger BS 1pc

85284-Battery case Ipc

-

85285-RX case lIset

10609-Flat Hex Screw M3*40 6pcs

I

10610-Rear bumper fix plate &
susp. arm pins set

10626-Jeep rear body mount 2pcs

% 3

R0197-Clear SUV body 1pc
R0188-Mat black SUV body 1pc

R0164-Clear jeep body 1pc
R0187-Mat black jeep body 1pc

Page 18 of 19



Upgrade

Parts List

10902 — Front Shock Plate
(Carbon) 1Set

\ ll] 1144,

-
-

10903 — Rear Shock Plate
(Carbon) 1Set

Ry

! ! =

10907-Front Shocks (AL) 2pc

=

10908-Rear Shocks (AL) 2pc

_,~

10909 - Front Lower Susp. Arm
(AL) 2pc

X

10910 —Rear Lower Susp. Arm
(AL) 2pc

D

1p911 - Steering Ackerman (AL)

™

1pc

10912 = Front Susp. Holders
(AL) 1Set

10913 - Front & Rear Brace(AL)
(AL) 1Set

/2

10914 — Rear Susp. Holders
(AL) 1Set

e

10915 — Rear Hub Carrier (AL) 2pc

10916=Front Top Plate (Carbon) 1pc

10917 - Steering Knuckle Arm
(AL) 2Set

10918 - Wheel Hub(AL) 4pc

10919 - Upper Plate(AL) ipc

o<

10920 - Tuned Pipe(AL) 1Set

10921 — Chassis Brace mount
(AL) 1pc

W

85265 - Heatsink 1pc

10923 = Alum Steering Arm 2pc

&S

10924 - Alum Knuckle Arm 2pc

g %

10969-Alloyfront suspension

holders 1set

10970-Alloy rear susp. holders 1set

Page 19 of 19




